
nvironmental 
Science & Technology 'MAY 1974 





Spot and scan for quantitative TLC 
in pesticide analysis. 

Here is a new Kontes system that 
offers high resolution, quantitative 
TLC analysis at low cost. 

Our air-manifold Chromaflex~ 
Spotter* * is the heart of the system. 
It consistently makes uniformly­
sized spots on all standard TLC 
plates. The Chromaflex Spotter was 
specifically conceived to enhance 
the accuracy of densitometric anal­
ysis by precisely controlling the spot 
size-up to 2 ml of solvent extract 
can be spotted to a controlled diam­
eter of 6mm or less with a reproduc­
ibility of ±2% . The Chromaflex Spot­
ter sells for $150. 

The brain of the system is the unique 
[...]
1975 and about 15% for 1980. Nevertheless, the growth 
in sales of water and wastewater treatment chemicals 
will exceed the growth rate of the economy. Despite the 
competitive situation, numerous companies in this field 
shou Id prosper. 

Andrew C. Gross is an associate 
professor at Cleveland State Univer­
sity, teaching marketing, industrial 
relations , and international business 
courses . A professional engineer with 
extensive experience in industry and 
government, he is also consultant to 
Predicasts, Inc.. and the Science 
Council of Canada. 





FEATURE 

In-plant usage works and works 
Richard W. Ockershausen 

Allied Chemical Corp., Morristown, N.J. 07960 

Meeting the objectives of the 1972 Water Pollution 
. Control Act has required the study of wastewater nutri­
ents and the methods for upgrading treatment plant ef­
fluents. I n the process of modernizing and increasing the 
capacity of wastewater treatment plants, consulting engi­
neers and cities have found that chemical storage tanks 
and feeders can be rapidly and economically installed in 
existing plants. This is being done routinely where interim 
treatment is required as well as for permanent installa­
tions. 

Certain concentrations of carbon, nitrogen, phospho­
rus, potassium, silicon, and other elements are essential 
in the support of microorganisms, fish, and other marine 
life. When an overabundance of these nutrients are pres­
ent, excessive algae growths result, and degradation of 
the water begins as the microorganisms die. 

Reducing P, 55, BOD 

Phosphorus is the nutrient most amenable to removal. 
It can be precipitated by the addition of salts of alumi­
num, iron, or calcium. With aluminum, an aluminum hy­
droxy phosphate or other complex is formed. The fol­
lowing equation represents the reaction between alumi­
num sulfate (alum) and soluble phosphorus compounds: 

Ai,(SO,), + 2Na,PO, - 2AIPO, + 3Na,SO, (1) 

Alum Sodium 
phosphate 

Aluminum Sodium 
phosphate sulfate 

Other components in the wastewater will compete for 
the aluminum ion. While the aluminum ion's reaction with 
phosphorus is considered selective and may occur in 
fractions of a second, the most important competing 
reaction is that with the alkalinity, resulting in the forma­
tion of insoluble hydrolysis species. The metal hydroxides 
coagulate the collodial material present in wastewater in 

M 
E 

14r-------+---------~4_~~~----~--~~ 

12r--.f---r---------~----------_+----~ 

." 10r-------+-----------4_----------~-----
0.. 

'" ~ sl-------;20.5 gpl, -------11--

Sam 

addition to the aluminum phosphate precipitate. Ideally, it 
is desired that a maximum amount of the aluminum ion 
be used for phosphorus removal, and a minimum quantity 
to form the floc mass. In practice, there is little control 
over this, and treatment is primarily meeting the coagu­
lant demand of the waste by adding alum in sufficient 
quantity to affect high clarity. 

In Sweden, where over 300 wastewater treatment· 
plants are using alum for phosphorus reduction, the oper­
ators vary the chemical dose in relation to the clarity of 
the effluent. Generally, when high clarity is obtained, 
there is high phosphorus removal. Experience in the 70 
U.S. plants using alum confirms this. All too frequently, 

Primary treatment of waste water & P removal (Windsor, Ontario) 

FIGURE 1 

Alum addition point 

Raw 

Sludge disposal 

4?n ~n\Jirnnm,::r.nt!l1 ~("i~n .... ,:. .It Tl3rhnnlnrnl 



the coagulant demand bears only a partial relationship to 
the phosphorus concentration in the raw wastewater. 

The soluble phosphorus ion (SP) , rather than the total 
phosphorus (TP), is the form which exerts a chemical 
demand . Theoretically, 0.87 mg/ I. of aluminum ion (AI) 
will precipitate 1.00 mg/I of SP; 0.87 mg of AI equates 
to 9.6 mg of alum. For example, if the wastewater con­
tains 6 mg/ I. of SP, the minimum alum dose to precipi­
tate this would be 58 mg/ I. Insoluble forms of phospho­
rus will be mechanically removed in the floc mass. The 
total alum requirement is determined by laboratory floc 
tests . 

Two chemical methods are suggested for minimizing 
over-treatment with the coagulant. One method is the use 

of acid to reduce the high alkalinity and buffered pH 
often found in wastewater . While alum precipitates phos­
phorus at conventional pH values, numerous researchers 
have confirmed that maximum phosphorus reduction oc­
curs in the pH range of 5.7-6.3. The use of an acid salt 
such as alum reduces the pH toward the optimum. A pH 
between 6 and 7 can be accomplished with a two-chemi­
cal feed system, acid and alum, or by use of excess 
metal salt. The second method is to use a polyelectrolyte 
just after the alum addition . Polymers do not react with 
phosphorus, but they do knit together the fine precipi­
tates and the colloidal material into a floc which settles 
well. 

Without chemical treatment , phosphorus reduction in a 
plant is poor . It may vary from 10-30% of TP and usually 
very little SP is removed . With chemical treatment , 90% 
and higher reductions are obtained and effluent concen­
trations of 0.5-1 .0 mg/ I. are commonplace. Levels less 
than 0.5 mg/ I. will be sought in some areas. Filtration of 
the plant effluents is expected to yield 0.1-0.2 mg/ I. of 
phosphorus . 

Some wastewater treatment plants will be required to 
improve suspended solids (SS) and biochemical oxygen 
demand (BOD) reductions. In river waters, treated for 
potable purposes , chemical coagulation for turbidity re­
duction is the usual practice . The same technology is 
used in wastewater treatment. The addition of metal salts 
to wastewater performs the dual function of reducing P 
and SS simultaneously. Treatment for one results in im­
provement of the other. Along with the reduction in SS, 
some of which are organic materials, a reduction in BOD 
will be obtained . Soluble BOD-producing compounds are 
not reduced by chemical coagulation , however . 

In many treatment plants, the simple addition of chem­
ical storage and feeding devices will enable the plant to 

improve the reductions of SS and BOD without further 
major plant construction . Where plants are hydraulically 
overloaded or have inadequate sludge digestion capacity, 
there is no alternative but to expand these facilities to ac­
cept higher flows and greater solids loads. Chemical fa­
cilities can be designed into such expansions . 

In-plant uses 

Approximately 2800 plants, 20% of the total plants in 
the U.S., provide minimum primary treatment. While wait­
ing for secondary treatment equipment, these plants can 
be equipped inexpensively for chemical treatment. Chem­
ical treatment will approximately double the plants' solids 
and BOD reduction and decrease P to low levels. In pri-

mary plants, alum addition to the raw wastewater is usu­
ally at the intake side of the pump, the grit chamber, or 
just before the bar screens . All these points allow rapid 
mixing (Figure 1) . At the Windsor (Ontario) 22-mgd pri­
mary plant, SS of 187 mg j l. are reduced to 30 mg/ I. 
(84%) , BOD of 108 mg/ I. to 42 mg/ I. (61 %), and total P 
of 7.8 mg/ I. to 1.0 mg/ I. (86%) . The alum dose is 90 
mg/I. , equal to 8.1 mg/ I. of AI. 

In trickling filter plants (Figure 2) , P reduc tion and 
upgrading of plants can be accomplished by chemical 
addition at the outlet of the trickling filters, in the primary 
stage, or by splitting the chemical dose between these 
stages . 

In Alexandria (Va .), an 18-mgd trickling filter plant op­
erating at 20-mgd is achieving 84% SS and 85% BOD re­
duction by chemical treatment. Alum (110 mg/ I.) and 0.4 
mg/ I. polymer are added before the primary settlers . The 
plant has reduced its BOD load to the Potomac River by 
50%. Two trickling filter plants at Occoquan-Woodbridge 
(Va.) are obtaining reductions of 88% BOD, 93% SS, and 
87% of P. Alum addition is before the primary clarifiers. 

At a Melbourne (Fla.) wastewater treatment plant 
which uses high-rate ' trickling filters , the raw waste flow 
is between 1.5 and 2.0 mgd . Secondary effluent and sec­
ondary sludge (0 .5 mgd) are recycled to the primary 
stage. This flow is treated with approximately 80-100 
mg/I. of alum plus a coagulant aid added in the line 
transferring secondary sludge to the primary. SS and ' 
BOD reductions have averaged well over 90%, resulting 
in the lifting of the ban on sewer connections. 

At another Florida plant in Palmetto , a design flow of 
1.5 mgd treats approximately 0.8-0 .9 mgd by trickling fil ­
ters. Prior to chemical treatment , SS were 30-40 mg/ I. in 
the final effluent for an average reduction of 83%. By the 
addition of 45 mg/ I. of alum after the trickling filters, final 

Volume 8, Number 5, May 1974 421 



Primary and secondary activated sludge treatment and P removal 
_3 

SS have averaged 11 mg/ 1. with overall removal of 93%. 
The primary stage benefits from the heavy recycle of 
secondary effluent. Sludge volumes have increased as 
expected, but they are experiencing no digester problems 
with the additional solids. A benefit not -expected has 
been the sharp reduction in odors at the plant site. 

In an activated sludge plant (Figure 3) , opportunity for 
chemical addition exists at several points. Usually, the 
preferred point of addition is toward the end of the aera­
tion tank because: 

• The primary clarifiers and the aeration tank tend to 
equalize variations in the solids content , pH, and other 
properties of the raw wastewater 

• The condensed forms of P are converted to the 
more easily precipitated ortho forms 

• The plant's capacity to remove some P is utilized 
and this saves chemicals 

• The tendency to mix the chemical too violently and 
reduce floc size is minimized 

• Advantage is taken of the ability of the aluminum 
hydroxide in the recycled sludge to reduce P. 

One of the best reasons for treating in the aeration 
stage is the economic benefit obtained from the chemical 
floc being recycled in the activated sludge . In several 
plants where chemical addition has been stopped for a 
period, the secondary units -have continued to reduce P 
for the next few days before returning to their normal, rel-

Physical chemical treatment & P removal _. 

....... 
I ........... 

atively inefficient level of removal. The mechanism of this 
removal is not clear, but it may be absorption of P by the 
aluminum hydroxide species in the recycled sludge rather 
than a precipitation as aluminum phosphate. It is clear 
that phosphorus reductions in some of these plants can 
be obtained with one third less alum. 

Chemical treatment has been quite effective in activat­
ed sludge plants (Michigan City, Ind .; Sandusky, Ohio; 
Guelph, Ont.), and contact stabilization plants (Punta 
Gorda, Fla.). 

The 1-mgd Punta Gorda facility includes sand filtration 
of the effluent from the biological stage . Alum is added in 
the splitter box prior to surface aeration . Month-long acti­
vated sludge pilot plant studies at Buffalo (N.Y .) , with 
60-80 mg/ I. of alum added to the end of aeration , con­
sistently produced the desired 0.5 mg/ 1. P in composite 
samples of the effluent. 

Physcial-chemical treatment is another method (ES& T, 
Jan. 1974, p 14; March 1973, p 200) which can be used 
for upgrading an existing plant or for an entirely new fa­
cility . Chemical precipitants remove solids and P as in 
primary treatment. Filtration of the settled chemically 
treated wastewater delivers highly clarified water to a se­
ries of activated carbon columns . The carbon adsorbs 
soluble organic material and some trace metals. Regen­
eration of spent carbon is possible in large plants . 

For plants too small to be equipped properly , regional 



~ ~ .. ... .. - T .... ... - ,- - - "!I!' 
MICHIGAN CITY (IND.) 

Ra. 172 172 144 144 10.7 
Fioald. 13 9 19 7 0.79 
% R.ductlon 92 95 87 95 92.6 

SANDUSKY (OHIO) 
Raw 160 160 188 384 4.4 
Final,ff. 9 2 24 15 0.9 
% Reduction 94 98 87 96 80 

GUELPH (ONT AR 10) 
Raw 182 182 179 179 6.1 
Final en. 26 14 38 22 0.78 
" R~duction 86 92 79 88 87 

PUNTA GORDA (FlA.) (contact stabilization) 
Raw lOB 161 11.8 
FiRiI eff. (after sand filtration) 

0.9 3 0.15 
% Reduction 99 98 99 

CHEMICAL DOSES (mg!l.) 
MichiBan City Alum 60, Polymer o.J 
Sandusky Alum 50 

Guelph Alum 100. 4 Act. Silica 
Punta Gorda Alum 45 

regeneration plants may be built to process the carDon. 
Following adsorption, disinfection of the effluent with 
chlorine is standard procedure. Physical-chemical plants 
(Figure 4) require less space than biological systems. 
They are also less susceptible to upsets fromheavy metals 
and other toxic materials. 

Generating solids 

The quantity and volume of solids produced from 
wastewater treatment plants are a prime concern of plant 
management. Chemical treatment's purpose is to precipi­
tate phosphate and coagulate and settle additional SS 
from the wastewater. 

Chemical treatment inevitably results in more solids 
than conventional processes; to do otherwise it would fail 
in its function. The important question is, "How much 
sludge is generated?" From the phosphorus precipitation 
(Equation 1) and the well-known hydrolysis equation, the 
amount of chemical solids can be calculated from a typi­
cal activated sludge plant treating with 75 mg/1. of alum. 

Assuming all of the alum is used to precipitate phos­
phorus, the following solids are generated: 

75 mgt!. Alum - 30.7 mgt!. AIPO. (2) 

If an activated sludge plant utilizes the aluminum 
values efficiently, and if it is assumed that three quarters 
of the alum precipitates aluminum phosphate and one 
quarter of the alum application forms aluminum hydrox­
ide, the following chemical solids are produced: 

56.3 mgt!. Alum - 23.1 mgt!. AIPO. 
18.7 mgt!. Alum - 4.8 mgt!. Al(OH), 

75.0 mgt!. Alum - 27.9 mgt!. chemical solids 

To the chemical solids must be added the additional 
SS captured and settled with the floc. I n an activated 
sludge plant the additional SS removed above normal 
treatment may be 5-15 mg/1. 

There are insufficient data on the volume of sludge 
produced; some reporting more concentrated sludge re­
sulted, others indicating 25-50% more volume was pro­
duced. A few trickling filter plants have reported higher 
volumes. A 300-mgd activated sludge plant is pumping 
8.5% solids sludge, after concentration, to its digesters. 
Others are reporting from 3.5-7% solids, with or without 
concentration prior to digestion. In general, where the 
plants have adequate digester capacity, good gas pro-

duction and digester operation are resulting and sludge is 
being handled by conventional techniques. 

Evaluating the costs 

To arrange its financing, a city must know the capital 
and operating costs involved in upgrading its wastewater 
treatment. Consulting engineers are best qualified to 
study each system and to estimate the appropriate costs. 
Kumar and Clesceri (Water and Sewage Works, March 
1973) estimate capital costs for 1-mgd, 10-mgd, and 
100-mgd plants-$48,900, $126,000, and $367,000. The 
costs can be reduced where advantage can be taken of 
existing buildings, heating, and laboratories. I n southern 
climates, storage tanks can be outside, eliminating hous­
ing and heating costs. 

Operating costs include the cost of chemicals, labor, 
power, maintenance, extra sludge dewatering or hauling 
or disposal, testing, and supervision. The vast majority of 
plants will be treating with 50-150 mg/1. of alum. At an 
alum approximate cost of 2.75ct/lb, the chemical cost 
will range from about $11.50-$34.50 per million gallons 
or 1.15-3.45ct per 1000 gal (ptg). On the basis of a per 
capita use of 100 gal per day, the annual per capita 
chemical cost will range from $0.43-1.29, with an aver­
age of about $0.86/ yr. 

Using the average annual per capita chemical cost of 
$0.86 and including amortization of capital costs and op­
erating and maintenance labor, additional sludge disposal 
costs, maintenance of equipment, supervision, power, 